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ARKANSAS POWER AND LIGHT COMPANY
ARKANSAS NUCLEAR ONE =~ UNIT 1

FIRS TEST CRITERIA FOR PENETRATION SEALS

IN CONCRETE FLOORS AND WALLS

1. The barrier assemblies and penctration seals shown herein shall

be tested for three-hour fire resistance in accordance with
applicable portions of the (ANI) "NEL-PIA/MAERP Standard Method

of Fire Tests of Cable and Pipe Penetration Fire Stops", ASTM E-119,
IEEE 634 and shall include the following from NRC PF.5 recommenda-

by the lender to the borrower,

tions
A) The seals shown shall be tested with a pressurce differential
‘[CX of 0.04" of water with positive p*essu:e maintained in the
furnace

ure levels of the cable ins

t ul on, cable conductor,
ray, conduit and firestop mate

ati
rials shall be r;corded
D

and on the borrower's express agreement that they will not be
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,§ 2. The NRC PF.5 acceptance criteria sha be addressed in the fire
g9 test report as follows:
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- g Acceptance criteria - the test is successful if:
>0 .
[ = paeey - » " =
E 1S A) The cable penetration firestop has withstood the fire encur-
> & gl . .
1 8 ance test without passage of flame or ignition of cables on
@ g the unexposed side for a period egual to the reguired 3 hour
T fire rating, and
o £
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f.g B) The temperature levels recorded for the unexposed side are
- , analyzec and demonstrate that the maximum temperatures are
g% sufficiently below the cable insulatisn ignition temperature,
-8 and p
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g'g C) The firestop remains intact and does rot allow ;LOjaZtlo of
e« water ceyond the unexposed surface during the hose stream test.
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